
FINAL REPORT
F E B R U A R Y  2 0 2 1

Independent Evaluation of SANIMAS Model as an Approach for Providing Decentralised Sanitation 

KEMENTERIAN PUPR



Independent Evaluation of SANIMAS Model as an Approach for Providing Decentralised Sanitation 

TABLE OF CONTENTS
ACKNOWLEDGMENTS  ...................................... 3
FOREWARDS  .................................................... 4
EXECUTIVE SUMMARY  ...................................... 7
GLOSSARY 
Terms, Abbreviations and Acronyms  ..................... 16

ANNEX LIST  ................................................... 18

nA    SANIMAS  ................................................ 19

Introduction and Background .......................... 20
[...]
TECHNICAL ASSISTANCE HUB IN SOUTH ASIA

DALCO POINT PAGE 92



Toilets 
Public toilet blocks were identified early on in 
SANIMAS (2004) as a method for increasing access 
to sanitation and reducing open defection, the 
primary goal of the program. These were a good 
investment given the open defecation and access 
to sanitation data. The MCKs include toilet blocks 
and combination with IPAL and MCK. Initially some 
were designed to collect biogas (with the 
exception of some with the IPAL combination) and 
the gas was to be collected and used by the 
community. Table D14 shows the various 
configurations and types of toilets. Generally, the 
toilet technology and biogas worked. However, 
many are now unsustainable or not in use. 

The site surveys show that the MCK scored quite 
well with safe access (87% good) and community 
sanitation option (97% good). However, like the 
previous SANIMAS programs, there were 
functional problems with the MCK, with 70% poor 
and 10% concern. Thus, 80% of the MCKs may not 
be sustainable. Again, this does not mean the 
MCK effort was a failure but more a temporary 
answer to open defecation. Overwhelming 
evidence (WSP, 2012) shows that once HHs have 
water supply, they shortly thereafter acquire a 
toilet, either in or just outside the dwelling. Over 
80% of the survey respondents had piped water 
(and over 98% have access to the national (PLN) 
electricity grid). The findings showed that many 
were simply not used due to a variety factors as 
highlighted in Table D15 (page 94).

Independent Evaluation of SANIMAS Model as an Approach for Providing Decentralised Sanitation 

ANALYSIS AND DISCUSSION

TABLE D13 
SPALD-T AF/IPAL Design Concerns
  
 ISSUE OBSERVED PROCESS-THEORETICAL EXPLANATION EVIDENCE PROVIDED IN THIS STUDY

Storm water intrusion
Affects treatment through dilution effect and  
solid washout

Multiple cases observed by research team 
and reported by users

Measurement of reactor dimension

Blockages and backflow observed by 
research team and reported by users

Blockages and backflow observed by 
research team and reported by users

Concentration measurements are inconclusive 
because of dilution through rainwater

Concentration measurements are inconclusive 
because of dilution through rainwater

Missing definition of specific surface area and 
void space in design procedure

Large settler

Direct treatment of settler 
effluent through AF

Small, single AF  
chamber area

Short overall HRT within 
AF growth media

Unknown AF growth 
media characteristics

No treatment beyond certain retention time — 
wasted reactor volume

Danger of blockage in AF

Danger of blockage in AF

Dilution effect and high flow velocities within reactor 
lead to biomass washout and reduced treatment

Reduced contact time of wastewater with anaerobic 
micro-organisms and therefore reduced treatment

Difficulty to correctly dimension AF

TABLE D14 
MCK Configurations and Installations 
(<2016, source AKSANSI survey only)   

  UNITS TOTAL BIOGAS

IPAL Komunal/SSS 819 19

IPAL MCK/CSC 1230 415

IPAL Mix 291 76

Prefab Komunal/SSS 452 12

Prefab MCK/CSC 791 305

Prefab Hybrid 135 10

n2 TECHNOLOGY
2.1  TECHNOLOGY PERFORMANCE SUMMARY continued

CITY-WIDE INCLUSIVE SANITATION
TECHNICAL ASSISTANCE HUB IN SOUTH ASIA

DALCO POINT PAGE 93



TABLE D15 
Selected Key Issues Affecting  
MCK Technology Performance (from IsDB Findings)

 
 
 

  TECHNOLOGY KEY ISSUE(S)  ARE THERE TECHNOLOGY (T) 
  TO RESOLVE OR SYSTEM DESIGN (D) OPTIONS?

MCK*

MCK Biogas

MCKs not maintained 
well

Demographics 
change and no longer 
needed (34%)

Disabled access poor 
(19%)

Biogas not used, 
added investment 
has very low return

D  —  Design at IPAL and standalone 
ok but need operator O&M

D  —  Toilet still a good reduction in 
BOD and OD method, put in 
high use areas

D  —  Include accessible pathways 
and accessible toilets, based 
on MoPWH accessibility 
regulations13 

T  —  Consider packaged toilets or 
plants for high use areas that 
can be moved once 
connections established;  
for remote mines, ports and 
transient groups

T  —  Biogas a good idea but needs 
demand

* Only the toilet systems were reviewed, not the communal areas, baths and playgrounds    

In conclusion, the toilets were an excellent idea for reducing open defecation but 
are not needed now in most of the communities. The biogas was also an excellent 
idea for resource recovery, climate mitigation and an energy source for remote 
communities. Given the performance, lack of biogas demand and the added cost, 
biogas is not a preferred option for many of the communities. There remains a need 
for public toilets, however specific criteria for the best applications are needed. 

There remains  
a need for public 
toilets, however 
specific criteria 

for the best 
applications  
are needed.

Independent Evaluation of SANIMAS Model as an Approach for Providing Decentralised Sanitation 

ANALYSIS AND DISCUSSION

13 No. 14/PRT/M/2017, building accessibility requirements

n2 TECHNOLOGY
2.1  TECHNOLOGY PERFORMANCE SUMMARY continued

SSS infrastructure. Sumatera Selatan, SSS infrastructure. Sumatera Selatan, 
Kabupaten OKI,  KPP RajawaliKabupaten OKI,  KPP Rajawali

CITY-WIDE INCLUSIVE SANITATION
TECHNICAL ASSISTANCE HUB IN SOUTH ASIA

DALCO POINT PAGE 94



SANIMAS planning in Indonesia focuses on a SSS 
approach for most urban areas, with only densely 
populated urban centres having centralised plants 
planned or already built (e.g. in Solo where the PDAM 
manages the WWTP and IPLT). An enhanced septic 
design with an ABR plus AF was selected early on due 
to advantages that include lower initial capital outlay 
and lower O&M. The technology selection fits with the 
SANIMAS decentralised approach and remains the 
focus of the following analysis.

There are numerous analyses regarding selecting and 
optimising SSS technologies and systems. Annex D4 
contains an analysis of technology options, their pros 
and cons, and life cycle costs; and some of these studies 
are referenced in the following discussion. However, the 
main focus of this discussion is how to get the existing 
SANIMAS technologies and systems to perform better. 

Factors that Affect Technology Performance 
The factors that affect technology performance and that 
were used in the findings are highlighted above. In 
addition to the reactor treatment of influent wastewater, 
other underlying factors identified in the findings 
include construction, placement, network, regular O&M, 
desludging, cost, connections, resiliency and 
sustainability. This discussion focuses on sustainable 
technology options based on a review of reactor 
performance and the technologies employed. Many of 
the SANIMAS reviews and evaluations provide data 
about performance but lack sufficient detail to assist in 
the technology analysis.

Technology options and selection are defined by 
several factors that differ by country, city and 

Independent Evaluation of SANIMAS Model as an Approach for Providing Decentralised Sanitation 

ANALYSIS AND DISCUSSION

n2 TECHNOLOGY continued

2.2 APPROPRIATE TECHNOLOGY OPTIONS

TABLE D16 
Technology Design Implications on SPALD-T IPAL Design (to meet 2016 effluent standards)

   
SPALD-T TECHNOLOGY DESIGN IMPLICATIONS PROS/CONS 
Technology to (Annex D4 contains menu of (See Annex D4 for full analysis  
Indonesia 2020–2025 innovative technologies) of each technology)

Effluent Quality  
New discharge 
standards (2016); 
Concentrations of 
BOD, N, P, TSS 
important for 
treatment selection 
and sludge options 
— SPALD-T design 
using only HRT

New Units (costing below, description in Annex D6)  
   All have higher O&M (see below)
SPALD-T upgrade — redesign chambers and sizes;  
   add digester; and final clarifier
MMBR or Fixed Film (IFAS) configuration; with anoxic zone  
   for N removal + hopper clarifier
MMBR or IFAS packaged plants
SBR
MBR
HSSF, FWS, VF Wetlands

Upgrades to existing SPALD-T 
Convert basin to aerobic digester, open basin, clarifier
Packaged IFAS Insert — see FAST (Figure D9 page 93)

Upgrades to ABR+AF Aeration 
Need to add end basin or convert to one to aerobic  
   digestion with blower
Final clarifier

Disinfection — needed by all the above units to meet  
   coliform standards
Chlorination 
Ozone
Heat — screw or solar
Sand filtration

Upgrading the SPALD-T is relatively easy but 
   added O&M with blower14

IFAS and MMBR similar to SPALD-T — some 
   low energy
Packaged plants more expensive but have 
   less risk
SBR — simple, low cost, scalable, requires 
   operator
MBR — high CAPEX and OPEX
Constructed wetlands/ponds — best method 
   but no land

Blower and basin enlargement add cost
More CAPEX, same OPEX, less risk

Easier to upgrade than SPALD-T
Probably solid settling issue; clarifier needed

Adds chemical to surface water/dosing  
   has risk
Ozone very difficult
Heat adds energy and basin
Need space and proper sizing

CAPEX SPALD-T 
sizing 50, 75 100 HHs

OPEX 

Certifications 
Standards 

Need proper sizing with expansion capable; packaged 
plants; private sector contracting; commissioning included

Standardised technology, private sector operator, prefab 
units, effluent sensors (flow + DO)

Good; needs to be better applied; may need new ones;  
   use ISO15 30500

Variable sizes add design cost but lower 
CAPEX and OPEX; package plants add 
CAPEX but lower OPEX 

Higher initial cost but life cycle cost lower

Not much additional effort for certifications; 
additional effort for application

14  87% of the IsDB sites surveyed have electricity
15  RISO 22094:2017, ISO 30500:2018 and ISO/NP 23457:2018

CITY-WIDE INCLUSIVE SANITATION
TECHNICAL ASSISTANCE HUB IN SOUTH ASIA

DALCO POINT PAGE 95



community. The main criteria for selection of sustainable, 
SSS collection, conveyance and treatment technologies 
in Indonesia include:

•  Meets regulatory discharge requirements
•  Is cost-effective — both CAPEX (including land)  

and OPEX 
•  O&M is minimal
•  Sustainable with proven shelf life
•  Resilient   floods, drought (often climate adaptation)
•  Has customer satisfaction (sometimes climate 

mitigation goals in using pumping)
The survey found that there are several areas in 

which the IPAL performed well and some areas where 
the technology design may under perform. The aim 
was to recognise what works; what technology 
modifications might be considered to upgrade existing 
units to meet effluent standards; and what the 
technology options are going forward. Table D12 (page 
91) highlighted technology performance and design 
shortfalls identified in the survey. The suggested system 
and technology design options in the table were for 
those systems that either showed system failure or 
were not sustainable. Table D16 (page 95) shows 
additional technology considerations for further use of 
the SPALD-T IPAL design. 

Upgrading Existing IPALs 
Table D16 lists the summary of the installed SANIMAS 
technologies (see Figure 9), what may be needed to 
get them to meet the new discharge standards (2016), 
and what technologies to consider for upgrading 
existing units to the pre-2016 effluent standards. The 
2016 effluent standards (Annex D5 — P.68/MENLHK-

Independent Evaluation of SANIMAS Model as an Approach for Providing Decentralised Sanitation 

ANALYSIS AND DISCUSSION

TABLE D17 
Cost to Meet 2016 Discharge Standards for Example IPAL and Network   

ITEM  CAPEX 10-YEAR OPEX TOTAL 10-YEAR COST 
(for 50 HH = 20 m3/d wastewater) (USD) (USD) (USD)

IPAL (ABR AF) and Network  30,000 5,210 35,210 
(pre-2016 standards)

IPAL (ABR AF) and Network  35,900 97,200 127,200 
(2016 standards) Cost Breakdown

FIGURE D9 
Potential Aeration Technology Add-On to Meet 2016 Effluent Standards
(Biomicrobics FAST, 2020)

n2 TECHNOLOGY
2.2 APPROPRIATE TECHNOLOGY OPTIONS continued

CITY-WIDE INCLUSIVE SANITATION
TECHNICAL ASSISTANCE HUB IN SOUTH ASIA

DALCO POINT PAGE 96



SETJEN/2016) require further reduction in 
organics, inorganics and coliform. Using the BOD 
(organic waste) and COD guidelines as an 
example, the new standards require a reduction in 
the IPAL effluent from 100 mg/l BOD to 30 mg/l 
BOD and 200 mg/l COD to 50 mg/l COD (note in 
the international review section, that many 
countries allow 100 mg/l COD). Using and average 
influent of 400–450 BOD mg/l, the pre-2016 
organic waste reduction is 90% and 95% in the 
2016 regulations. Thus, the cost for an extra 5% 
organic waste reduction is double or more of the 
original cost. This does not take into account the 
life-cycle costs for long-term management and 
replacement parts, which for the latter are much 
higher. Thus, the cost to meet the 2016 standard is 
likely to be 300% over ten years higher than the 
cost of the units installed (see Table D17, page 96). 
The estimates for this particular example (see 
Annex D6) also show that the cost of fixing a 
non-performing system and providing O&M is 10% 
of the cost of constructing a new, same-size 
system. In other words, for 10% of the cost, the 
same COD reduction target can be achieved.  

Innovative Technologies to Consider
The next phase of SANIMAS may want to consider 
innovative technology options. Table D18 shows 
several new technologies and approaches that offer 
sustainable options with lower, long-term costs, but 
often higher CAPEX. Annex D4 contains more 
information about these technology options.

Independent Evaluation of SANIMAS Model as an Approach for Providing Decentralised Sanitation 

ANALYSIS AND DISCUSSION FIGURE D10FIGURE D10
Omni Processor,  Omni Processor,  

to treat faecal  to treat faecal  
sludge and solid  sludge and solid  

wastewaste
(CRCC, 2020(CRCC, 2020)

* Wastewater treatment average energy consumption is 0.5 kWh/m3 influent

TABLE D18 
Innovative Technologies to Consider
  
 AREA TECHNOLOGY WHY CONSIDER

Sludge Pumping  
and Transport

• Mobile dewatering

• Ingestors

• Hand pumps

•  High CAPEX, but transport 85% less volume, put the 
supernatant in IPAL

•  Helps digest solid waste and solids

•  Low-cost way to desludge 

•  High CAPEX but produces energy and potable water 
from sludge and solid waste (findings show 46% use 
bottled water)

•  Treat faecal sludge and solid waste using 85% less 
land than standard landfill

•  Can use locally, high quality fertiliser, needs bulking 
agent

•  Small bore allows gradient in flat areas

•  IPAL treatment needs less

•  Small bore clog easier, solids sensitive

•  For the size application, cost is high

•  Low CO2 cement, piping

•  Mechanical oxygen capture

•  Low hp but can work for IPAL

•  Higher efficiencies but adds some cost

•  MMBR, IFAS, MBR all smaller

•  If meeting new standards, could use re-water for 
non-potable uses

•  Composting with solid waste effective

Local Sludge  
Treatment with  
Solid Waste

Solid Free Sewer

Climate Mitigation  
and Adaptation 

•  Process to steam, electricity, 
potable water (Omni Processor)

•  Process in bioreactor landfill

• Co-composting 

• Interceptor Settling Tanks

• Small bore sewer (>50mm)

• Grey water separation

•  Lower CO2 footprint materials

•  Low energy aeration*

•  Solar pumps and blowers

•  Solar septic

•  Smaller footprint — save land

•  Water/Wastewater reuse

•  Sludge reuse

n2 TECHNOLOGY
2.2 APPROPRIATE TECHNOLOGY OPTIONS continued

CITY-WIDE INCLUSIVE SANITATION
TECHNICAL ASSISTANCE HUB IN SOUTH ASIA

DALCO POINT PAGE 97



Innovative Toilet Technologies 
As mentioned, there remains a need for public toilets, 
however specific criteria for the best applications are 
needed. Existing toilets were not well maintained and 
had additional treatment and biogas requirements. 
Table D19 shows several technologies with unique 
advantages. Some are zero waste, so they can be placed 
in sensitive areas, flood zones, high water tables, and 
locations near a treatment system. Most are movable, so 
once piped water and toilets arrive, they can be re-
positioned. Some offer recycling of water with remote 